

## **REQUEST FOR A BURN TEST**

YOUR DETAILS					
Name				Date	
Compa	any			Purchase Order	
SAMPLE DETAILS					
Product Name					
Batch Number					
Composition					
TEST METHOD (Please tick one)					
FAR 25.853(a)					
	F1	60 sec Vertical	Appendix F Part I(a)1(i)		
	F2	12 sec Vertical	Appendix F Part I(a)1(ii)		
$\square$	F3	15 sec Horizontal	Appendix F Part I(a)1(iv)		
	F4	15 sec Horizontal	Appendix F Part I(a)1(v)		
Other (Please specify)					
FAR 23.853(a)					
		15 sec Horizontal	Appendix F(e)		
Please check and confirm your requirement				Signed:	

## NOTES (Please read this information about samples and traceability)

## **Test Samples**

- Strips are to be cut to size 75mm x 305mm
- Three strips are required for non-woven / non-directional materials
- Six strips are required for woven / directional materials with three samples cut in the warp and three cut in the weft. Mark the weft and warp direction with an arrow as illustrated below:





## Limitations

- The test report provided will be valid only for the type and batch of product from which the samples are cut. It does not automatically include other products which may be used in conjunction with the product tested, i.e. if cloth is tested, it does not mean that foam, vinyl, or carpet used with the cloth complies.
- If no batch number is available, the test will be valid only for the samples of product tested
- If this document is being used to prove compliance it is the responsibility of the certifying engineer to prove traceability of the batch from supplier through testing to fitting of the actual material to the aircraft.